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MR SR Y R TR &2 F23R (The following sample(s) was/were submitted and identified by/on
behalf of the applicant as) :

iiff,%l-&?ﬁ (Sample Submitted By) : EL B> I (HWA HSIA GLASS CO., LTD.)

z #-(Sample Description) : H5 FLINT GLASS BOTTLE (H5 &P #g)
Jf =255 (Style/Item No. ) To-
# &3 5. (Lot No.) :o-
&1t 7 (Sample Material) : #33 (GLASS)
#:¢ p ¥ (Manufacturing Date) ;-
Joit p #p (Sample Receiving Date) : 2019/01/03
BIED & (Testing Period) : 2019/01/03 TO 2019/01/14

P2 K (Test Requested) DR SR %“Q‘?‘? PEARSERELFES ?f%?i 8 (102.08. 20384 8 5 %
1021350146%4 12 1 ) » PlZRF Bgy ~ é&fu % . / As specified by client, with
referenece to San1tation Standard for Food Utensils, Containers and Packages
(MOHW Food No. 1021350146 was amended on 2013/08/20) to test Leachable Lead and

Cadmium content.

PR % % (Test Results) : %R T - T (Please refer to following pages).
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P2 % (Test Results)

RIFEF0 = (PART NAME) No.1 : &P #isx (& s+ &% e ) (TRANSPARENT GLASS BOTTLE (FOOD CONTACT SIDE))

a1
IR ¥ I3RS % ;% @;io R
Test Item (s) (Unit) (Method) (LOQ) o1 (Limit)
4. / Lead ppm 0.05 n.d. 5
ppm 0.05 n.d. 5
ppm I EEREFE N ERK S Z-AT B 0.05 n. d. 5
ppM % B~ 5ErR2_ 46 5% (MOHWU0009. 03, 105#8* 4 0.05 n d. 5
ppM pIFEEF N 1051991371%2% ’ «"{Es‘f 48 & 0.05 nd. 5
- ?’,iﬁ/ﬁfﬁ‘ﬁ#%é%&ﬁzl}%‘r. / Accordmg to 0.05 nd 5
%/ Cadnium oo Samtgtmn Standard for Food Utensils, ' 001 T 05
containers and Packages - Glass, Porcelain
bpim and Enameled Products (MOHWU0009. 03, MOHW 0.01 n.d. 0.5
ppi Food No. 1051901371 announced, August 4, 0.01 n. d. 0.5
ppm  [2016), Analysis was performed by ICP-AES. 0.01 n. d. 0.5
ppm 0. 01 n. d. 0.5
ppm 0. 01 n. d. 0.5
4%pEpe* £ / Volume of 4% Acetic acid used (ml) 312 -

# 3z (Note) :

1. LOQ = Limit of Quantification (Z & &*3)

2. n.d. = Not Detected = less than LOQ (& # d1)
3. "-" = Not Regulated (&% i)
4

5 - Ei @jﬁi T’af"‘,s’i‘ii TEAREPRREES O FHAE S E 2RI % o (The test
report merely reflects the test results of the consigned matters of the
client and is not a certification of the legitimacy of the related products. )
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¥ REYP Ay REHRT 0 REAFERERPIZ A/, X
(The tested sample / part is marked by an arrow if it’s shown on the photo.)

¥k g4 2 & (End of Report) *x
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